

**12 Seksual transmitted diseases and Gynaecological and obstetric infections**

Indication	Therapy	Dose	Duration of therapy	Remarks
<b>Abortion, infected</b>	amoxicillin-clavulanic-acid	1200 mg 4 dd iv	7-10 days	
<b>Condylomata acuminata</b> (humaan pappilloma virus)	Wartec®	apply 2 dd	3 days/week, max. 5 weeks	podorylotoxine cream 0.15% Wartec®
	Condyline®	apply 2 dd	3 days/week, max. 5 weeks	0.5% solutio cream = Condyline®
	Aldara®	apply 1 dd	3 days/week, max. 16 weeks	imiquimod 5% cream = Aldara®
<b>Chlamydia trachomatis</b>  in pregnancy  <i>C. trachomatis</i> : LGV-serovar ( <i>Lymphogranuloma venerum</i> ) in pregnancy	azithromycin	1000 mg po	once-only	♀♂ same treatment
	doxycycline	100 mg 2 dd po	7 days	-exclude PID in women-
	amoxicillin	500 mg 2 dd po	7 days	
	erythromycin	500 mg 4 dd po	7 days	
	doxycycline	100 mg 2 dd po	21 days	
<b>Endometritis puerperalis</b>	amoxicillin-clavulanic-acid +	1200 mg 4 dd iv	7-10 days	
	Gentamicin	6 mg/kg 1 dd iv	3 days	If necessary
<b>Epididymitis</b>	ceftriaxon	250 mg im	once-only	
	doxycycline	100 mg 2 dd	14 days	
<b>Gonorrhoe</b>  if anogenital or pharyngeal  in pregnancy  penicillin allergy/anafylaxis	ciprofloxacin	500 mg po	once-only	♀♂ same treatment, take material for culture / PCR
	ceftriaxon	250 mg im	once-only	-exclude PID in women-
	ceftriaxon	50 mg im	once-only	
	ciprofloxacin	500 mg po	once-only	only when proven sensitive
<b>Herpes genitalis (HSV-1 en HSV-2)</b> primo-infection  recurrence  in pregnancy  maintenance therapy	valaciclovir	500 mg 2 dd po	5-10 days	
	famciclovir	250 mg 3 dd po	5-10 days	
	valaciclovir	500 mg 2 dd po	5 days	
	famciclovir	250 mg 3 dd po	5 days	
	aciclovir	200 mg 5 dd po	5 days	
	valaciclovir	500 mg 1 dd po	max. 1 year	if recurrence > 6x per jaar
<b>Lues (syphilis), non HIV-infected patients</b>  stage I, II en latens recens  lues latens > 1 jr and in pregnancy  neurolues	benzathinebenzylpenicilline	2.4 milj. E im	once-only	(Penidural®) 1.2 mE in 2 ml lidocaine 20 mg/ml + 2 ml fys. salt , in each buttock
	benzathinebenzylpenicilline	2.4 milj. E im	on day 1, 8 en 15	
	benzylpenicilline	2 mE 6 dd iv	14 days	
	penicillin allergy pregnancy	doxycycline ceftriaxon	100 mg 2 dd po 1000 mg 1 dd im	4 weeks 10 days
<b>Mastitis puerperalis:</b> Not lactation  lactation	flucloxacilline	1000 mg 4 dd po	10-14 days	surgical drainage
	Conservative If necessary: flucloxacilline	1000 mg 4 dd po	7 days	

**12 Seksual transmitted diseases and Gynaecological and obstetric infections**

Indication	Therapy	Dose	Duration of therapy	Remarks	
<b>Proctitis</b>	ceftriaxon	250 mg im	once-only		
	doxycycline +	100 mg 2 dd	14 days		
<b>PROM: premature rupture of membranes</b>					
Maternal fever	amoxicillin-clavulanic-acid	1200 mg 4 dd iv	7 days		
Groep B-streptococci	zie "PROM"			treat from partus or from moment of rupture or membranes	
<b>Salpingitis en adnexitis and Pelvic Inflammatory disease (PID)</b>	ciprofloxacin +	500 mg 2 dd po	14 days	test abdominale pus for <i>C.trachomatis</i> and <i>N.gonorrhoeae</i>	
	metronidazol	500 mg 2 dd po	14 days		
	doxycycline or	100 mg 2 dd po	14 days		
	metronidazol +	500 mg 2 dd po	14 days	<i>If partner has gonorrhoe or with purulent ecoulement or with serious symptoms</i>	
	ceftriaxon +	500 mg im	once-only		
<b>Ulcus molle (Haemophilus ducreyi)</b>	azithromycine or	1000 gram po	once-only	exclude HIV- en HSV-infection	
	ceftriaxon	250 mg im	once-only		
Urethritis and/or cervicitis	ceftriaxon +	250 mg im	once-only	test for <i>C.trachomatis</i> and <i>N. gonorrhoeae</i>	
	azitromycine	1000 mg po	once-only		
	ceftriaxon or	250 mg im	once-only	also treat the partner	
	doxycycline +	100 mg 2 dd	7 days		
	indien zwanger erythromycine	500 mg 4 dd po	7 days		
<b>Vaginitis en cervicitis :</b> <i>Trichomonas vaginalis</i>	metronidazol	2000 mg po	once-only	also treat the partner not in the first trimester of pregnancy or during lactation	
	metronidazol	500 mg 2 dd po	7 days	when unsatisfactory respons	
	<i>Gardnerella vaginalis</i>	metronidazol	2000 mg po	once-only	bacteriël vaginosis
		clindamycine or	300 mg 2 dd	7 days	if pregnancy is in the first trimester
	clindamycine or	vaginal cream 1 dd	7 days	if pregnancy is in the first trimester	
	<i>Candida spp</i>	miconazol	1200 mg vaginal capsule	once-only	insert in the evening
		fluconazol or	150 mg po	once-only	In case of vulvitis combine with miconazol cream for 3 days